
 

 
 

 

Peacehaven Sludge Treatment 
Centre Environmental Permit 
Application 

Main Supporting Document  

January 2025 

 

 

 

  

 

 
 

  





 

 

 

 

 

 

 

 

  

 

  

Mott MacDonald 
4th Floor 
Mountbatten House 
Grosvenor Square 
Southampton SO15 2JU 
United Kingdom 
 
T +44 (0)23 8062 8800 
mottmac.com 
 

  
 

Mott MacDonald Limited. Registered in 
England and Wales no. 1243967. 
Registered office: 10 Fleet Place,  London 
EC4M 7RB, United Kingdom 
 

 

Peacehaven Sludge Treatment 
Centre Environmental Permit 
Application 

Main Supporting Document  

January 2025 

 



Mott MacDonald | Peacehaven Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document  
[...]
Main Supporting Document  
 

  |   |   |   | January 2025 
  
 

5 

1.4 Revisions since 2022 application submission  

The application was first submitted in 2022. This Main Supporting Document includes details 

that have been updated following feedback received over the past three years in relation to IED 

permit applications for the anaerobic digestion of sewage sludge. Table 1.3 provides a summary 

of the stand-alone documents included as part of this application, and the amendments where 

applicable. Where a document has not been amended due to it being remaining applicable, the 

original reference number remains unchanged. Where a document has been updated this 

document will supersede any previous versions. 



Mott MacDonald | Peacehaven Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document  
 

  |   |   |   | January 2025 
  
 

6 

Table 1.3: Summary of revisions   

Document name  Latest document reference  Summary of amendments 

Main supporting document  790101_MSD_Main_PEA January 

2025 

Resubmitted – updated to include 
wider feedback from the 
Environment Agency and response 

to Request for Information 

December 2024. 

Environmental Risk Assessment 790101_ERA_PEA January 2025 Resubmitted – updated to include 
complaints recorded since 2020 and 

completion of air quality risk 
assessment and the addition of 
‘firewater’ management into App B 

table.  

Environmental Constraints Maps 790101_ERA_Maps_PEA March 

2024 

Resubmitted.  

Human receptor map screening 

distance increased to 2km. 

Bio-aerosol Risk Assessment 790101_ERA_BioaRA_PEA March 

2024 

Resubmitted – updated to include 
bio-aerosol monitoring proposals 

and new windrose. 

Odour Management Plan 790101_ERA_OdourMP_PEA 

January 2025 

Resubmitted – updated to include 
new windrose, updated complaints 
recorded since 2020 and feedback 

from the Environment Agency and 
response to Request for Information 

December 2024. 

Climate Change Risk Assessment 790101_ERA_CCRA_PEA No change. To be included as part 
of the management system for the 

site.  

Site Condition Report 790101_MSD_SCR_PEA December 

2024 

Site scope defined and screening 
distances clarified in relation to STC 

permit boundary. Updated in 
response to Request for Information 

December 2024. 

BAT analysis 790101_MSD_BAT_PEA January 

2025 

Resubmitted – updated to include 
changes by Southern Water and 
wider feedback from the 
Environment Agency and response 

to Request for Information 

December 2024. 

Site Layout and Location Plan 790101_MSD_SiteLayoutPlan_PEA 

January 2025 

Resubmitted – updated to reflect 
proposed secondary containment, 
liquor transfer point, liquor sampling 
point and changes to point source 

emissions in response to Request 

for Information December 2024. 

Drainage Plan 790101_MSD_DrainagePlan_PEA No change 

Schematics 790101_MSD_Schematic_PEA 

December 2024 

Resubmitted – updated to include 
separation of AD and waste 

activities in response to Request for 

Information December 2024 

Environmental Management System 

Certificate 

790101_MSD_EMS December 2023 Resubmitted.  

Certificate has been renewed.  

Relevant Offences 790101_MSD_RelevantOffences_M

arch 2024  

Updated.   

Details of Directors 790101_MSD_Directors March 2024 Updated to time of resubmission.  

Competency assessment certificates 790101_MSD_CompetencyAssessm

entCertificates_PEA  

Retracted, and replaced with 

Competency Management System.  

Competency Management System  790101_MSD_CMS December 2023 Substitutes CoTC assessment 

certificates 

Material Safety Data Sheets 790101_MSD_MSDS_PEA March 

2024 

Updated documents  



Mott MacDonald | Peacehaven Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document  
 

  |   |   |   | January 2025 
  
 

7 

Leak Detection and Repair Plan 790101_MSD_LDAR_PEA March 

2024 
Additional document  

Duty of Care 790101_MSD_DutyofCare_PEA 

March 2024 

Additional document but superseded 
by the Waste Acceptance document 

listed below 

Waste acceptance   790101_WasteAcceptance_PEA 

December 2024 

Additional document - updated as 
part of response to Request for 

Information December 2024 

CIRIA assessment and modelling 790101-MMD-IED-PEA-CA-C-001-

IED ADBA tool P03 
Additional document. updated as 
part of response to Request for 

Information December 2024 

Supersedes: 

790101-MMD-IED-PEA-SIM-M-101 

DoNothing(Tank Failure Only) 
790101-MMD-IED-PEA-SIM-M-102 

DoNothing(With Rainfall) 

790101-MMD-IED-MIL-SIM-M-103 

Option1 (Tank Failure Only) 

790101-MMD-IED-MIL-SIM-M-104 

Option1(With Rainfall) 

790101-MMD-IED-MIL-SIM-M-105 

Option2 (Tank Failure Only) 

790101-MMD-IED-MIL-SIM-M-106 

Option2(With Rainfall)  

Residue Management Plan  790101_MSD_ResidueMP_PEA 

December 2024 

Updated to include wider feedback 
from the Environment Agency and 

response to Request for Information 

December 2024. 

Accident Management Plan  790101_MSD_AMP_PEA March 

2024 

Additional document. 

Revised containment plan (ABDA 

Tool) 

790101-MMD-IED-PEA-CA-C-001-

IED ADBA tool P03 

Additional document. updated as 
part of response to Request for 

Information December 2024 

Implementation Plan 790101_MSD_ImplementationPlan 

December 2023 

Additional document 

Form Part A 790101_App_PartA_PEA No change 

Form Part B4 790101_App_PartB4_PEA 

December 2024 

Additional document, in response to 
Request for Information December 

2024 

Form Part C2 790101_App_PartC2_PEA No change 

Form Part C3 790101_App_PartC3_PEA No change 

Form Part C6 790101_App_PartC6_PEA No change 

Form Part F1 790101_App_PartF1_PEA No change 

Envirocheck Report  790101_MSD_SCR_PEA_AppB_En

virocheck  

Additional document, updated as 
part of response to Request for 

Information December 2024 

Waste transfer notes  790101_WasteTransferNotes_PEA 

December 2024 

Additional document, updated as 
part of response to Request for 

Information December 2024 

Sampling proposal  790101_Sampling proposal_PEA 

January 2025 

Additional document, updated as 
part of response to Request for 

Information December 2024 

Appropriate Measures Assessment 790101_Appropriate Measures_Pea 

December 2024 

Additional document, updated as 
part of response to Request for 

Information December 2024 

 

 



Mott MacDonald | Peacehaven Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document  
 

  |   |   |   | January 2025 
  
 

8 

2 Introduction  

2.1 Overview  

This document has been prepared to support the application to vary and consolidate the 

existing bespoke waste activity permit into a bespoke Installation Environmental Permit 

(hereafter referred to as ‘the Permit’), EPR/KB3435RB for Peacehaven Wastewater Treatment 

Works (WTW) and Sludge Treatment Centre (STC) (‘the Site’) on behalf of Southern Water 

Services Limited (‘Southern Water’ or ‘the Operator’).  

Following the joint Environment Agency and Department for Environment, Food and Rural 

Affairs (DEFRA) decision that AD treatment facilities at WTWs and STCs are covered by the 

Industrial Emissions Directive (IED) the intent of the application is to ensure the Site is permitted 

in line with the IED and the EPR 2016, as amended.   

This document contains a description of the Site, the proposed permitted activities and Directly 

Associated Activities (DAAs), an assessment of the possible effects of these activities and 

responses to questions in Parts A, B4, C2, C3, C6 and F1 of the application documentation 

(plus supporting information where required). Completed forms Part A, B4, C2, C3, C6 and F1 

are included as separate documents.   

2.2 Document content and structure  

The following application forms have been complete to support the application and have been 

submitted as stand-alone documents:   

● Part A: About You (Document reference 790101_App_PartA_PEA)  

● Part B4: New bespoke waste operation (Document reference 790101_App_PartB4_PEA 

December 2024 

● Part C2: Varying a bespoke permit (Document reference 790101_App_PartC2_PEA)  

● Part C3: Variation to bespoke installation permit (Document reference 

790101_App_PartC3_PEA)  

● Part C6: vary a water discharge activity, groundwater activity, or point source emission to 

water from an installation (Document reference 790101_App_PartC6_PEA) 

● Part F1: Charges and declarations (Document reference 790101_App_PartF1_PEA)  

The main body of the Permit application document (‘the Main Supporting Document’) includes 

all the supplementary information required in response to relevant questions within the Part A, 

Part B4, Part C2, Part C3, Part C6 and Part F1 application forms for which there was insufficient 

space on the forms to answer the questions in full.   

The Environmental Permit variation application document (‘the Main Supporting Document’) 

consists of two main parts:   

● Chapter 5 provides the general information required to inform Part C2 relating to the 

variation of bespoke permit; and   

● Chapter 6 provides the more detailed information required to inform Part B4, Part C3 relating 

to the variation of a bespoke installation permit.   

Part F1 covers the required financial information required for payment of the application fee.   

Additional information included as part of this submission and not as stand-alone documents, 

are found in the following appendix:   



Mott MacDonald | Peacehaven Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document  
 

  |   |   |   | January 2025 
  
 

9 

Appendix A – European Waste Catalogue (EWC) Codes  



Mott MacDonald | Peacehaven Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document  
 

  |   |   |   | January 2025 
  
 

10 

3 Process Description of the WTW and STC 

3.1 Wastewater Treatment Works 

This subsection has been provided for context only.  

Peacehaven catchment serves city of Brighton & Hove, Saltdean and Peacehaven. The 

sewerage networks are mainly combined gravity sewers with 23 wastewater pumping stations. 

The preliminary treatment stage involves mechanical screening of the sewage to remove any 

coarse solids, rags and detritus, followed by grease and grit removal.  All sewage is received at 

Peacehaven WTW in the inlet works pumping station. Four variable speed centrifugal pumps, 

operating in a duty/assist/assist/standby configuration, lift the sewage to elevated inlet works. 

From there, the flow is combined with works return liquors. The combined flow the passes 

through three inlet screens operating in a duty/assist/standby configuration.  

Following the screening process, screened sewage then passes through three aerated grit and 

grease removal tanks. Grit is pumped to two duty/standby grit classifiers. Fat, oil, grit and 

grease (FOGG) is pumped to a grease concentrator, from where it is discharged into the 

digester feed tanks. The effluent from the FOGG tanks combines and is then split to two 

coagulation tanks operating in parallel. 

Ferric chloride is dosed into the incoming flow for coagulation. The coagulated flow is then fed 

to four Multiflo lamella settlers, each with independent flocculation and clarification streams. 

Polyelectrolyte is dosed into each flocculation chamber to enhance settlement. The lamella 

tanks are equipped with scrapers, automatic de-sludge pumps and air scouring systems with 

duty standby blowers each rated at 1,800m3/h.  

Settled sewage gravitates to ten Biostyr™ Biological Aerated Flooded Filter (BAFF) cells to 

receive secondary treatment. Each cell retains a buoyant media bed of polystyrene beads. The 

BAFF plant is configured for removal of carbonaceous pollutants (COD/BOD) together with total 

suspended solids (TSS). 

Oxygen is supplied from a centralised air supply system with five blowers, each rated at 

6,420m3/h, providing treatment and scouring air to a header network in the bottom of each cell. 

Treated effluent from the BAFF cells gravitates to effluent sampling chamber and is discharged 

to the English Channel via a long sea outfall. 

BAFF cells are backwashed periodically using treated effluent to remove build-up of biomass 

and retained solids to maintain continued treatment. The backwashing process is fully 

automated and is triggered either by timers or head-loss across the cell. Dirty backwash is 

pumped by two duty/standby fixed speed submersible pumps to a BAFF dirty backwash tank. 

Two duty/standby variable speed submersible pumps feed the dirty backwash to the inlet works 

distribution channel, downstream of the inlet screens and upstream of the WtW FOGG removal 

channels. 

3.2 Overview of the STC process 

3.2.1 Anaerobic digestion of sludge 

The Site also serves as an STC, which accepts indigenous sludge from the Peacehaven WTW 

process, imported sludge cake from Newhaven WTW and imported cess and chemical toilet 

waste. Approximately 9-10 roll-on roll-off (Ro-Ro) containers of sludge cake are imported to the 

Site from Newhaven per week. 



Mott MacDonald | Peacehaven Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document  
 

  |   |   |   | January 2025 
  
 

11 

Indigenous sludge from the primary lamella tanks is pumped through two indigenous sludge 

screens and is then discharged to the screened sludge pumping station.  

Imported raw sludge cake is discharged via Ro-Ro trucks into 1 No. raw cake import bay 

(70m3). The cake is blended with liquid sludge from the 2 No. co-settled sludge tanks (2060m3 

each) in a hopper. 

Blended sludge can be passed through the standby sludge screen, if required, but is normally 

thickened by 3 No. gravity belt thickeners, and then pumped directly to 2 No. digester feed tanks 

(383m3 each), which are equipped with external chopper mixing pumps. Sludge thickening is 

undertaken to increase the solids content of the sludge. This is achieved by means of 

mechanical equipment that is housed within a building to contain odorous air for treatment. 

Liquor from the thickening process is returned to the WTW for further treatment. 

Sludge is then fed to 3 No. anaerobic digesters (3250m3 each) at 6.5-7% dry solids (DS) 

operating between 32⁰C and 38⁰C. Polyelectrolytes are added to aid the thickening process.  

The digested sludge gravitates to 2 No. post digestion storage tanks (677m3 each), before being 

fed, via centrifuge feed pumps, to 2 No centrifuges for dewatering. 1 No. lime tank (30m3) and 

dosing plant injects lime into the feed pump to the centrifuges. 

Digested sludge cake is stored in 1 No. digested cake silo (400m3) before being pumped to 6 

No. sealed Ro-Ro containers, where it is taken off-site for recycling in agriculture. 

Most equipment is covered or enclosed. All tanks are enclosed or covered, and air is extracted 

by the odour control units (OCU), all equipment is connected to the OCU apart from the 

digesters and post digestion storage tanks.  

The Site is equipped with a comprehensive ventilation and odour control system. Treatment 

buildings and processes are provided with fresh air supply and foul air extraction systems to 

prevent escape of odours. The OCU undergoes monthly scheduled maintenance by specialised 

contractors. Extracted odorous air is treated by a two-stage chemical scrubber system which 

utilises 3 No. acid scrubbers followed by 3 No. alkaline hypochlorite scrubbers. The OCU also 

has 3 No. carbon filters, but these are currently not operational. Southern Water are in the 

process of modifying and reinstating the carbon filter stages to operational use to meet BAT 

requirements. The OCUs were installed in 2012. 

Biogas from the digestion process is fed to the 1 No. gasholder (2150m3). The biogas is fed to 1 

No. CHP gas engine (3.154MWth), any excess gas is burned at the 1 No. flare stack.  

Biogas produced by the digestion process is stored in a double skinned gas holder (2150m3). 

Biogas is fed to the CHP plant where it is used to generate heat (i.e., to control the temperature 

of the digestion process) and electricity for the Site. The CHP unit has been in operation since 

March 2012, it is powered by biogas. It has a thermal rated input of 3.154MWth. The CHP 

engine uses approximately 16,000m3 of biogas per day. The Site has two back-up dual fuel 

boilers (1.418 – 1.482MWth), powered by biogas and natural gas, that operate in the case of an 

emergency.  

Therefore, the Site falls within the scope of the Medium Combustion Plant Directive (MCPD) 

since the thermal rated input is greater than 1MWth. The existing CHP unit is currently permitted 

as a Tranche B specified generator, it will not be required to meet MCPD requirements as a 

Medium Combustion Plant until 2030 because it is an existing medium combustion plant (MCP).   



Mott MacDonald | Peacehaven Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document  
 

  |   |   |   | January 2025 
  
 

12 

3.2.2 Acceptance of waste to the head of the works 

The cess and chemical toilet waste is discharged to the dedicated reception facility, before 

joining the incoming, indigenous flows, from the sewer network, into the head of works to be 

treated through the WtW. The total annual tonnage to be accepted is 20,000 wet tonnes. 



Mott MacDonald | Peacehaven Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document  
 

  |   |   |   | January 2025 
  
 

13 

4 Part A – About you  

4.1 Question 5c: details of directors  

The details of directors at Southern Water Services Limited (Company number: 02366670) are 

provided in stand-alone document 790101_MSD_Directors March 2024.  

4.2 Contact details  

Whereby the contact disclosed in 7a (Anita Manns, Mott MacDonald) is not available the 

Environment Agency should contact one of the secondary contacts:   

Name: Claire Cowdrey 

Address: Mott Macdonald, Mountbatten House, Grosvenor Square, Southampton, S015 2JU  

Phone number: 023 8062 8523  

Email: claire.cowdrey@mottmac.com  

mailto:claire.cowdrey@mottmac.com


Mott MacDonald | Peacehaven Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document  
 

  |   |   |   | January 2025 
  
 

14 

5 Part C2 – General – Varying a new 

bespoke permit  

5.1 Question 2 – Table 1: Changes to existing activities  

The variation application is to vary permit EPR/KB3435RB. The variation application is to: 

● modernise the conditions of the CHP permit as authorised under the permit reference 

EPR/KB3435RB where required,  

● add the scheduled activity s5.4for anaerobic digestion 

● apply for waste operation activity for acceptance of waste to the head of the works (cess and 

chemical toilet waste. 

5.2 Question 3a: Relevant offences  

Details of the relevant convictions are provided in the document reference 

790101_MSD_RelevantOffences March 2024 (produced by Southern Water).   

5.3 Question 3b: Technical ability  

Operational management is provided by qualified individuals and considered to be technically 

competent. All staff on-site are trained to manage and operate activities without causing 

pollution.   

Future competency, in terms of the requirements of the environmental permit, will be ensured 

through the appropriate training of all staff, covering:   

● Awareness of the regulatory implications of the Permit for the permitted activity and their own 

work activities   

● Awareness of all potential environmental effects from operation under normal and abnormal 

circumstances  

● Awareness of the need to report any deviation from the Permit   

● Prevention of accidental emissions, and action to be taken when accidental emissions occur  

All staff are aware of the implications of activities undertaken including the operation of the Site. 

Skills and competencies necessary to work on-site are documented and records of training 